DF200SST=44 B 3 B

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

1o




ZB)Hl Engine

Fr t = B X #FR EP &R e
NO Code name Chinese Description Q'ty
1 01010045-1 KNP E D Engine 1




phahFE =R (1) Crankcase 1

FF t 5 P X &R R X &R e
NO Code name Chinese Description Q'ty
2.20.05.67.02000 PEE SR R.Crankcase Assembly
1.20.04.01.12000 WREHES Breather Pipe Assembly
2.20.04.67.07000 TESEAR A AR 2 L.Crankcase Assembly
1.20.04.01.08000 JEIEE Rear Shock Absorber Sheath
1.00.01.6004-2RS A& 6004-2RS Bearing 6004-2RS
1.20.04.01.10000 | %Gy 1l 3t 27x42%x7 Oil Seal of Output Shaft
1.00.01.6301 Hh7K6301 Bearing 6301
1.00.01.6002 #6002 Bearing 6002
1.20.04.01.13000 i #hh 119.8x30%5 Oil Seal 19.8x30x5

1.20.04.01.14000

JBOHIZHEM12x1.5% 14

Bolt M12x1.5x14

1.20.04.01.03000

P 12x18x%1

Rear Gasket 12x18x1

N DY DI DI DI N it | ot | ot | ot | ot | o | o | e | ok | ek
U‘AWN’—‘O\OOO\]O\U}_I;WN,_.owooﬂakIILwl\)r—‘

1.20.04.01.09000 HIEE Front Shock Absorber Sheath
1.20.13.01.01000 [H & i S FFREAT Screw
1.20.13.01.02000 Oz ke 16x1.5 O-Ring 16x1.5
1.20.13.01.05000 B SIAF Tension Rod
1.20.13.32.04000 NRINES Timing Chain
1.20.13.01.06000 =S G Chain Guide
1.20.04.06.04000 XL BEAEME <209 Stud Bolt M8x209
1.20.05.06.01000 XL MEAEME %201 Stud Bolt M8x201
1.20.04.01.05000 i FE AR A Gasket
1.20.04.01.01000 ENE o8x14 Locating Bush g8x14
1.05.01.09.0650 BEFEM6x50 Bolt M6x50
1.05.04.01.0800 R EESM8 Nut M8
1.20.04.01.11000 OJERE7.5%1.5 O-Ring 7.5%1.5
1.20.04.03.02000 | e Brake Pin

— — — DO DD [ (DD IDND [ = DN [ e e




HE = (2)

FF t 5 F X B X &R HE
NO Code name Chinese Description Q'ty
26 | 1.05.01.09.0622 PEEM6x22 Botl M6x22 2
27 |1.20.13.01.07000 FE 28 Chain Adjuster 1
28 11.20.13.01.03000 0 Gasket 1
29 | 1.20.13.01.08000 Jii SR RET Screw 1
30 | 1.20.13.01.09000 OJEF9.5*1.5 O-Ring 9.5*1.5 1
31 2.20.05.67.99000 AR R R R.Crankcase Assembly 1
32 12.20.04.67.99000 FEFEAR B, L.Crankcase Assembly 1




FF t = B X B R R X & R e
NO| Code name Chinese Description Q'ty
1 12.20.20.01.01000 AR A o Gearcase Cover 1
2 | 1.05.01.09.0628 EFEM6%28 Bolt M6x28 3
3 11.20.20.01.08000 | %y N #hyhE20x32x6 Oil Seal 20x32x6 1
4 | 1.05.01.09.0635 EFEM6%35 Bolt M6x35s 3
5 11.20.20.01.06000 AR FH 25 Gearcase Gasket 1
6 |1.20.04.01.01000 ENIE 08x14 Locating Bush ¢8x14 2
7 11.20.20.08.02000 N Input Shaft 1
8 1.00.01.6204 7K 6204 Bearing 6204 1
9 1.00.01.6202 7% 6202 Bearing 6202 1
10 | 1.00.01.6203 #6203 Bearing 6203 1
11 |1.20.20.08.09000 ]t 4 Bl 4H Intermediate Gear Shaft 1
12 11.20.20.01.05000 A o R o H Input Shaft 1
13 | 1.05.06.02.2000 b 4 P20 Check Ring 20 1
14 11.20.20.01.03000 oy 1 Output Gear 1
15| 1.05.01.09.0812 BEFEMEx12 Bolt M8x12 2
16 | 1.20.20.01.07000 £ 921 Gasket 2




EEZR (4) Left Cover ASSY

F t = B X & E X & R BE

NO Code name Chinese Description Q'ty
1.20.06.03.07000 e 26 Gasket,Left Cover 1
2 12.20.06.03.01000 Vit Left Cover 1
3 | 1.05.01.09.0665 PEAEM6%65 Bolt M6x65 2
4 | 1.05.01.09.0640 PEAEM6x40 Bolt M6x40 6
5 11.20.06.01.06000 RES S Brake Retainer Grip 1
6 | 1.20.06.01.04000 W g Tubing Clamp 1
7 11.20.06.01.05000 W1 5 ] 4R Accelerator Fixed Bracket 1
8 1 1.20.04.01.01000 ENIE 08x14 Locating Bush ¢8x14 2
9 11.20.06.01.03000 WS Breather Guide Plate 1
10 | 1.05.02.03.4208 H BZ4TST4.2%8 Tapping Screw ST4.2x8 4
11 | 1.20.17.01.05000 AN E K Starting Lever Assembly 1
12 | 1.05.01.08.0622 BEFEM6%22 Bolt M6x22 1
13 11.20.06.01.10000 g X Aspiration Pipe 1
14 11.20.06.01.08000 TR Fixed Bracket 1
15| 1.05.01.09.0612 EFEM6%12 Bolt M6x12 1
16 |2.20.06.03.99000 I Kk Left Cover Assembly 1




AR mERR (56) Right Crankcase Cover Assy

FF t 5 P X &R R &R BE
NO| Code name Chinese Description Q'ty
1 2.20.07.01.01000 1= Right Cover 1
2 |1.20.07.01.06000 1 Gasket,Right Cover 1
3 11.20.04.01.13000 i v L 19.8x30%5 Oil Seal 19.8x30x5 1
4 11.20.04.01.01000 TN Ep8x14 Locating Bush ¢8x14 2
5 11.20.07.01.09000 TV Y Oil-Filter Screen 1
6 | 1.20.07.01.03000 EE Y DX e S Spring,Oil-Filter Screen 1
7 11.20.07.01.04000 OJFFE30.5%3 O-Ring 30.5%3 1
8 11.20.07.01.02000 YR DX Oil-Filter Screen Nut 1
9 | 1.05.01.09.0632 HEAEM6%32 Bolt M6x32 1
10 | 1.05.01.09.0695 PEAEM6%95 Bolt M6x95 4
11 ]1.05.01.09.06100 BEFEM6%100 Bolt M6x100 1
12 11.05.01.09.06110 BEFEM6%110 Bolt M6x110 2
13 11.20.07.01.08000 fih 28R Trigger Line Card 1
14 11.20.07.01.05000 LIRETN Oil Level Gauger 1
15 ]1.20.07.01.07000 OJE B8 18%3 O-Ring 18x3 1
16 | 1.05.01.09.0635 PEAEM6%35 Bolt M6x35 1
17 12.20.07.01.99000 A5 Mk Right Cover Assy 1




SE{RE (6) Cylinder Assy

3
Fr t = B 3 FFR EP &R HeE
NO Code name Chinese Description Q'ty
1 |1.20.02.09.03000 SELAK Cylinder Block 1
2 11.20.02.09.01000 AL Cylinder Block Gasket 1
3 11.20.01.01.01000 TN Eel10x16 Locating Bushp10x16 2




SHISLERE (7) Cylinder Head ASSY

13 o 2 I %
21 ' "~ 28 18
oo Yy o >0 28 J.m
23 \?EL' . 21 = . o % N 4 |I[.?
1 ey - .3 & i
30 é" L't o I 16 %% 3 —p : ] ]|.
J"f»: ¢ 1.1. | A |:>3
- Ii\jqpf H'{'.-'
) a6 ‘_@ f
s\ .
38 £ o ol
2T %
» -
3 =
Fr #t = B 3 B FR EP &R e
NO Code name Chinese Description Q'ty
1 12.20.01.67.13001 | STl CGRMVURA) Cylinder Head ASSY 1
2 |1.05.01.09.06100 HEFEM6x100 Bolt M6x100 2
3 11.20.01.01.01000 TN Eel10x16 Locating Bush ¢10x16 4
4 11.20.01.09.15000 BRI Cylinder Head Gasket 1
5 11.20.01.01.16010 RSk Pipe Clamp 1
6 | 1.05.02.01.0425 B2 ETM4x25 Screw M4x25 1
7 | 1.05.04.02.0600 I EEM6 Nut M6 2
8 11.20.01.01.16000 A B Intake-Tube Assy 1
9 | 1.00.14.265180 OJEFE26.5%1.8 O-Ring 26.5%1.8 1
10 [ 1.20.01.01.12000 b PR Thermal Baffle 1
11 [1.20.01.01.11000 £ Base Plate 1
12 1 1.20.01.06.06000 HA] Inlet Valve 1
13 [ 1.20.01.01.14000 i Oil Seal,Valve 2
14 [ 1.20.01.01.10000 2950 Gasket 2
15 [1.20.01.06.09000 SI1hb e Outer Valve Spring 2
16 [ 1.20.01.06.08000 ST R Inner Valve Spring 2
17 | 1.20.01.01.05000 aulE:S ¥ Valve Spring Retainer 2
18 [1.20.01.01.07000 S8R Valve Cotter 4
19 [1.20.01.01.17000 KALFE Spark Plug 1
20 |1.20.12.01.05000 1EZhRZH Stop Plate 1
21 1 1.20.12.01.04020 1JF B2 R} Adjusting Nut 2
22 1.20.12.01.04030 R NR 2 Adjusting Screw 2
23 11.20.12.06.04010 e Rocker Arm 2
24 11.20.12.06.03000 SRR e Inlet Rocker Arm Shaft Assy 1




SEILE2mK (7) Cylinder Head Assy

13 = 2 H I %
21 ' g 28 E
20 % ot 20 28 4.8
267y ; 33 I o3 & : i
30 5 L'ﬂ o ‘16 %% S - 1|.~
. A oy 15 % 1:3
| ¥ / 14 : 12
1:3
36 . T 11 9876 5
e R = gl
e 1 “'“'a% ; " 10 7
* e
4
3 o
Fr t = XX & FR R X A R e
NO Code name Chinese Description Q'ty
2511.20.11.06.01000 RS R R Camshaft Assy 1
26 | 1.20.12.06.02000 HX %JJ'?EEE Inlet Rocker Arm Shaft 1
27 11.20.01.06.04000 HX Exhaust Valve 1
28 | 1.05.04.02.0800 ﬂlﬁ%M8 Nut M8 4
29 11.20.04.01.06000 B8 Washer 8 4
30 12.20.12.06.01000 I B e Camshaft Retainer 1
31 |1.20.01.01.03000 LB FEM6%63 Stud Bolt M6x63 2
32 | 1.20.01.08.02000 LB FEME %32 Stud Bolt M8x32 2
33 11.20.12.06.04000 SR Valve Rocker 2
34 12.20.12.06.99000 I SRR B ER Camshaft Tetainer Assy 1
3512.20.01.67.99001 | S 1=k sk CRVSUIRAD Cylinder Head Assy 1
36 | 1.05.06.01.3500 FLAHTS P35 Check Ring 1
37 [ 1.20.11.32.02000 IE I B 58 Timing Sprocket 1
38 | 1.05.01.08.0512 HEAEMS5%12 Bolt M5x12 2

10

P




SEIZEK (8)Cylinde Head Cover ASSY

FF t 5 P X &R R X &R e
NO Code name Chinese Description Q'ty
1 |2.20.03.06.01000 Sk Cylinder Head Cover 1
2 11.20.03.06.03000 ST 2 ] Seal Ring of Cylinder Head Cover | |
3 |1.20.03.01.02008 26 Cover Slip 1
4 11.20.03.32.30000 26 R Bolt 2
5 11.20.03.01.05010 = Pipe Clamp 1
6 |1.20.03.01.05000 WA EA Breather Pipe Assy 1
7 11.20.03.01.05020 = Pipe Clamp 1
8 11.20.03.01.04000 L A Pipe Joint Assy 1
9 | 1.05.02.03.4208 H I H2ETST4.2%8 Tapping Screw ST4.2x8 4
10 | 1.20.03.32.31000 o e Rubber Gasket 2
11 ]2.20.03.06.99000 ALk R R Cylinder Head Cover Assy 1

11T




phEEATLR . JEELEH (9) Camshaft & Piston

FF t S b X & FR R &R BE
NO Code name Chinese Description Q'ty
1 |1.20.09.08.01000 it AT 2 Connecting Rod of Crank Shaft 1
2 11.20.09.01.01010 - [ i Woodruff Key 1
3 11.20.10.08.01000 S Piston 1
4 11.20.10.08.04000 TEEER R Clamp Spring 2

5 R CTILED) Oil Ring

6 |1.20.10.08.02000 B IESI Piston Ring 1 1
7 B—ES Piston Ring 2

8 11.20.10.08.03000 T AN Piston Pin 1

Parand

512

P




FF t = X B xR BE
NO Code name Chinese Description Q'ty
1 11.20.18.01.01000 FC BN LR R Starter Motor ASSY 1
2 | 1.05.01.09.0616 IEFEM6x16 Bolt M6X16 2
3 |1.20.18.01.02000 it i Starter Reduction Gear Shaft 1
4 11.20.18.01.03000 R Starter Reduction Gear 1
5 11.20.09.01.01010 > [F] f Wood druff Key 1
6 |1.20.19.08.01020 R A R e A Overunning Clutch ASSY 1
7 11.20.19.01.01040 BT K Needle Bearing 1
8 11.20.19.03.01030 Mk 0 & Driven Bearing ASSY 1
9 11.20.19.01.03000 £ a1 Washer 1
10 | 1.20.19.01.02000 | 4 B RKFSM22x1 /2 Lock Nuts M22 1
11 /1.20.19.08.01000 Il Over Running Clutch 1

13T




FF t 5 XX B R R X & R HeE
NO Code name Chinese Description Q'ty
1 157019000 W = i1 842 V Belt 1
2 |1.20.17.08.04000 )i Starter Gear 1
3 11.20.21.01.01060 R Weights 3
4 |1.20.21.01.01050 Huzhik s Flange Plate 1
5 11.20.21.01.01040 BB Weight Tube 6
6 |1.20.21.01.01030 A XA Right Driving Gear ASSY 1
7 11.20.21.08.01020 E Bushing 1
8 [1.20.21.01.01010 WRZN B o - 3 Bladed Disc 1
9 | 1.05.05.04.1200 P8 12.3%29x2.5 Washer 12.3X29X2.5 1
10 | 1.05.04.10.1213 EEFM12x1.25 H=10 Nut M12X1.25 H=10 1
11 152160000 M BN 7 A 5 SR Driven gear ASSY 1
25 | 1.05.05.04.1200 HPE12.3%29%x25 Washer 12.3X29X2.5 1
26 | 1.05.04.10.1212 PEREM12x1.25 H=8 Nut MI2X1.925 1=8 1
27 | 1.20.21.08.01000 F B B R R Driving Belt ASSY 1

H14




HARRALARTE . HLHZR AR

53 H = b X & R £ g vy i HE
NO| Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 IZFEM6x18 Bolt M6X18 4
2 11.20.24.01.06000 AR AE Fan Assy 1
3 | 1.05.04.10.1213 | #EEEMI12x1.25 H=10 Nut M12X1.25 H=10 1
4 | 1.05.05.04.1201 F#412-14HV Washer 12-14 HV 1
5 11.20.16.01.01020 i Flywheel(Rotor) 1
6 | 1.05.01.09.0620 IZFEM6x20 Bolt M6X20 2
7 | 1.05.01.08.0512 N FAIEFEMS <12 Hex Bolt M5X12 2
8 11.20.14.01.03000 DIRERSAE RSy Oil Pump Assy 1
9 | 1.05.01.09.0625 IZFEM6%25 Bolt M6X25 2
10 | 1.20.14.01.01000 Vi ERX R Oil pump sprocket 1
11 | 1.05.04.02.0600 I REM6 Nut M6 1
12 11.20.14.01.04000 HEEFE% Oil pump Chain 1
13 /1.20.14.01.02000 BB i 55 Sprocket side Cover 1
14 | 1.05.01.09.0612 IZFEM6x12 Bolt M6X12 2
15 1.20.16.01.01011 | & 744 (HH8Y) Stator (DC 8 pole) 1
15]1.20.16.01.01012 | & F2H4F (HRMI140D) Stator (DC 11 pole) 1
16 | 1.20.16.01.01001 | RZFEHLE AL (EH8LK) Magneto (DC 8 pole) 1
16 | 1.20.16.01.01002 | @ H ALY (CEIRL1ZD Magneto (DC 11 pole) 1

Parand

= 15

il




BB shill A 5

Fr " = B XX & FR EP &R e
NO Code name Chinese Description Q'ty
1 |1.20.17.01.01010 E (D Bushing 1
2 Y Pin 1
3 11.20.17.01.01050 sl & Starter Shaft 1
4 11.20.17.01.01020 3% Spring 1
5 11.20.17.01.01030 £ 950 Washer 1
6 |1.20.17.01.01040 HE (1D Bushing 1
7 11.20.17.01.02000 FCENHH Spring Lock 1
8 | 1.05.01.09.0614 EHM6x14 Bolt M6X14 1
9 11.20.17.01.03030 5 6 il Starter Idle Shaft 1
10 | 1.05.08.02.0308 [F A4 A3%8 Pin A3X8 1
11 1.20.17.01.03020 JE Spring 1
12 {1.20.17.01.03050 Y Fork Spring 1
13 | 1.20.17.01.03040 VEE £ Y5 Washer 1
14 1 1.20.17.01.03010 Rk Starter Idle gear 1
15 11.20.17.01.03000 PE#S2H Starter Idel Gear Assy 1
16 |1.20.17.01.01000 pevEiiifSYns Starter Shaft Assy 1

Parand

= 16

il




SXE 0B

FF t 5 P X & X &R e
NO Code name Chinese Description Q'ty
1 |1.20.24.03.03000 R o Fan Cover 1
2 11.20.24.01.03020 GAREE Plug Cap 1
3 11.20.24.01.04000 HH, 2 2 2 Wire Clip 1
4 | 1.05.01.09.0625 PEFEM6X25 Bolt M6X25 3
5 1.20.24.01.03010 RAFE Cooling Pipe 1
6 | 1.05.02.15.4816 H I H24TST4.8x16-F-H Self-drilling screw 5
7 |1.20.24.06.01020 5 R B A Air outlet Shroud (up) 1
8 |1.20.24.01.01040 = 2 e Cable Clip 1
9 1.20.24.01.01030 1SIR 5 Rubber Cap 1
10 | 1.20.24.01.01010 | B &t i B Rubber Seal (up) 1
11 |1.20.24.01.02020 T a2 i Rubber Seal (lower) 1
12 | 1.20.24.06.02000 TEXEHS Air outlet Shroud (lower) 1
13 11.20.24.01.05000 W I Ovcerflow pipe Clip 1

¥17 T




ZZa, }EPp)tH4E Frame and Foot Pedal

F = R x X &R HE
NO Code name Chinese Description Q'ty
1 02011021 LB S 2R Head cover front bracket 1
2 12030046 32022 G HEVE 7 il A& 320-22 tapered roller bearing 1
3 0201-200SST k=P L2 Frame 1
A 02050039 W H & ri 4 Front right footrest assembly 1
4 / R ZE AR Brake pedal 1
5 / B4 S Front right foot peg 1
6 02011143 AT AR Seat bracket 1
7 07020061 FAPEIEE $ 2. 5X100mm | Side stand spring 2.5x100mm | 1
8 02010424 FRPE CA250 Side stand CA250 1
9 / RG] Y e Front right footrest bracket 1
B 02050038 e I 28 & | AE Front left footrest assembly 1
10 / IR i Front left footrest bracket 1
11 / R ZE s i e Brake pedal spring 1
12 / Bl AE RS Front left foot peg 1
13 03030801 JatkF i Left rear grab handle 1
14 03030802 EHFAH Right rear grab handle 1
15 12030047 32023 [G HEVE 7 il A& 320-23 tapered roller bearing 1
16 / FEHIRZMI0X 1. 25X ¢ 12X 15X 25 | Side stand screw M10x1.25x¢@12x15%25 | |

18 T




ZZaMiE Frame Accessories

I\.t

Fr #t = =R ER &R e
NO Code name Chinese Description Q'ty
1 02011141 & X Left rear swingarm 1
2 02011144 e Hanger 1
3 02011146 3 ZE R AT Hanger pull rod 1
4 02011142 Ja XA Right rear swingarm 1
5 02011147 HITEER (K27/124FE& 1) Power connection plate (with one 27-length 1
6 02011028 A Right decorative net 1
7 02011027 N A Left decorative net 1

F19 W




e R, HEZY SUSPENSION

o 1’;

17
— 9 —@

Fr #t = R ERER =
NO Code name Chinese Description Q'ty
1 02030203 RERHR Upper triple clamp 1
2 02030204 T IR Lower triple clamp 1
3 02030202 FHEE [E B A Right handlebar fixing base 1
4 02030200 FHUE Handlebar tube 2
5 10010077 HHEIK Right combination switch 1
6 10020056 HWITEE Throttle grip 1
7 02030201 FAOE [ 5 RE A Left handlebar fixing base 1
8 10010076 FEAEITR Left combination switch 1
9 10020055 e Left grip 1
10 s Front shock absorber 1
11 07010100 TR Reflector (round, orange) 1
12 09050002 (|, B A Right front fender bracket 2
13 02011025 BVt 2 284y Left front fender bracket 1
14 02011024 EIN R SR Yan Steering column 1
15 02030205 J7 Tl E Rear shock absorber 1
16 07010112 JG U= Front wheel bushing 1
17 02011015 FIE RIS Bush,Front Fender 2

20 1




F H = B X &R P HE
NO| Code name Chinese Description Q'ty
1 / BEFEMSx 1. 25%25 Bolt M8x1.25x25 2
2 190408 ik Hose clamp 2
3 190406 REAR Silicone pad 2
4 01050045-2 W SR (S [uffler cylinder (including accessorig 1
5 190407 AR ST ERE4WEY et for connecting cylinder and front| 1
6 / B2 A2 8%16 Bolt 8%16 3
7 01050051 BRI Muffler front pipe 1
8 / VeYiiE Asbestos gasket 1
9 / i I IRIE 632 Cap nut 6*32 2

H21




&R Y% Fuel System

F H = 3 &R ® X H R HE
NO Code name Chinese Description Q'ty
1 01990041 TIRANRRE Secondary air injection device 1
2 01030013-2 feih#st (170-C) Carburetor component (170-C) | 1
3 01040012 23yl Be Air filter 1
4 05030055 4G Fuel tank 1
5 07020003 T B Fuel pipe protection spring 1
6 06030001 H T E4%8 Vacuum tube 4*8 1
7 | 06030008 4. 5/8. 5 Gasoline pipe 4.5/8.5 1
8 06990001 T gLERE Secondary filter 1
9 12010010 W2z <16 Steel wire clip 6 2
10 10060001 AR K Fuel tank switch 1
11 12010007 HIE 8. 5 Fuel pipe clamp 8.5 8
12 10040067 A AL B 2s Oil level sensor 1
13 06020119 TG 22 Fuel tank buffer pad 4
14 15030031 TAE B E D 10%7. 5 Fuel tank fixing shaft sleeve @ 4
15 190098 VELS Filter element 1

ELE




.--"""7

F #H = P XX E W ER &R HE
NO Code name Chinese Description Q'ty
1 06010067 ¥ HE120/70-12 P132A Tire 120/70-12 P132A 1
2 02040287 AIECEL Front wheel hub 1
3 190015 STHE Valve stem 2
4 10040081 FE R I 2% Inductive speedometer 1
5 / IR HhM12X245 Front wheel axle M12X245 1
6 02011015 B 4T @ 12. 5X D 20X30 front wheel bushing ®12.5XD20X3( 1
7 / %S [ 5 B2 REM12X1. 25 | Front wheel fixing nut M12X1.25 | 1
8 / HI %6 B8l 5 7K 6201-RS Front wheel rim bearing 6201-RS | 2
9 / AU BT 20%32%6 Front wheel rim oil seal 20326 1
10 02011929 THE AR BR A7 S 28 Counter limit bracket 1
11 / R R I 289 574045257 [nductive speedometer oil seal 40527 1
12 6010068 2 H5130/70-12 P132A Tire 130/70-12 P132A 1
13 2040288 JG R ER Rear wheel hub 1

03T




BIEER] Front Disc Brake System

FF = = &R ER SR HE
NO Code name Chinese Description Q'ty
1 04010098 BTN R) BL B Front disc brake assembly 1
2 190191 [E i 2 Front brake master cylinder 1
3 190411 B shyh e Front brake hose 1
4 190192 BRI R G Front brake caliper (with bracket) | 1
5 / B A Front disc brake lever 1
6 190043 7 OB ®EFIFFFK (45) | Square disc brake switch (right) | 1
7 190161 BIRIZE A Front brake pads 1
8 04020037 R Ua) Rear disc brake rotor 1
9 12990030 RS 2k Disc brake line clamp 2

04 T




JGHER] Rear Disc Brake

FF s &R ER R HE
NO| Code name Chinese Description Q'ty
1 04010073 J5 AR B AR, Rear disc brake assembly 1
2 190424 abIA S AR Square angled oil cup 1
3 190421 Ja s 1 Rear brake hose 1 1
4 190422 Ja R B AR Rear disc brake master cylinder 1
5 190420 Ja B 2 Rear brake hose 2 1
6 190423 JGHlshZE G Rear brake caliper (with bracket) | 1
7 10010035 MZETF R Brake switch 1
8 07020007 MEFFFKFFE D1, Omm Brake switch tension spring ®@1.0mn |
9 12990030 R 2 ke Disc brake line clamp 1
10 04020006 £ () $58X & 180X ¢ ear disc brake rotor p58x@180xp80, 1
11 / JE R A Rear disc brake pads 1

05T




F=, B4, $i Instrument, Cable

F #H = P XX E R ER SR H=E
NO Code name Chinese Description Q'ty
1 10050063 e Instrument 1
2 | 08010078-1 HHL 20 28, Cable 1
3 02011026 NS Instrument bracket 1
4 08020205 MT4(L:1380mm/R:118mm) | Throttle cable (L:1380mm/R:118mm)| 1
5 10080039 B8 Set lock 1

#0261




KTE Lights

Fr #t = B3 F W ER &R e
NO Code name Chinese Description Q'ty
1 09020110 Al /e e 1) AT Front left turn signal 1
2 09020111 B HE AT Front right turn signal 1
3 09010051 KIT Left headlight 1
4 09010052 KT H Right headlight 1
5 09020112 JG AL B AT Rear left turn signal 1
6 09020113 JG A AT Rear right turn signal 1
7 09030094-2 JGEAT Rear tail light 1
8 09030052 FRAER AT License plate light 1
9 00608015 AT KT ¥ 12V5W License plate light bulb 12V5W | 1

10 09010056 KITATHE12V Headlight bulb 12V 2

$027 T




B=M1 Body Covering 1

4

Fr t = b3 &R ER &R e
NO| Code name Chinese Description Q'ty
1 03030592 JHIFE I R A Left side panel of fuel tank edge | 1
2 03030593 THFE AR A Right side panel of fuel tank edge | 1
3 03030590 AR A Left side panel 1
4 03030591 Mk A Right side panel 1
5 03030594 ER/LI Rear fender 1
6 03030600 e 1 Eagle beak 1
7 03030597 INEES Left lower mesh cover 1
8 03030598 INEEYS Right lower mesh cover 1
9 03030595 M E A Left upper mesh cover 1
10 03030596 WL Right upper mesh cover 1
11 03010389 AT 7% Tail light shell 1
12 03030599 =) BE Windshield 1
13 03030589 HAL i & Battery box 1
14 03030493 It Battery box cover 1
15 02011014 Je VR R[] 52 B Rear fender fixing plate 1
16 09050001 OtR (O5—41) Reflector (square - red) 1
17 03030422 G300 =& G300 mesh cover 1
18 03030311 HE& Tool box 1
19 02011029 LR 5 AR Battery cover buckle plate 9

28 T




7 =12 Body Covering 2

—_l

i

Fr t = B3 & R ER &R e
NO| Code name Chinese Description Q'ty
1 03010379 3L Head cover 1
2 03010375 EINE Front fender 1
3 03010380 AR 7 A Main body of fuel tank shell 1
4 03010382 TH 56 EE TS Front part of fuel tank cover 1
5 03010376 JG e TRA Rear lower body A 1
6 03010387 J5 e FAB Rear upper body B 1
7 03010388 i~ AB Front seat lower body B 1
8 03010381 B EE_EARA Front seat upper body A 1
9 03010383 S BB AR A Left short side panel of head cover edge 1
10 03010384 SLE AR A Right short side panel of head cover edge | |
11 03010385 TR A Left decorative panel 1
12 03010386 R Right decorative panel 1
13 03010377 AR A2 Left large side panel 1
14 03010391 KAM B A Right large side panel 1

00T




HrB, FMER Seat, Mirror

Fr t = A =R ER &R HE
NO Code name Chinese Description Q'ty
1 05010050 AL Rear of seat 1
2 05010049 Al i Front of seat 1
3 06020045 MR T AR Pl Oval I-shaped rubber ring 1
4 06020018 TR R I-shaped rubber ring 3
5 06020102 BIRIEEF $ 25 Rubber plug ¢25 1
6 06020015 W %€ & 38 Rubber tube plug ¢38 2
7 09060021 Ja R Rearview mirror 1

30 71




28, B Electric Commponents

Fr " = A =R EP &R e
NO Code name Chinese Description Q'ty
1 10990001 FEYTX7A-BS Battery YTX7A-BS 1
2 06990062 R L Battery strap / Battery tie 1
3 01020011 B Flasher 1
4 01020083 Sl Rectifier 1
5 10070001 M\ Horn 1
6 01020021 ik Relay 1
7 01020022 5 kA High-voltage coil 1
8 01020016 FK A Igniter 1

E RN




PEZET B Tools Kit

| ) G
/ P f]. f 7 Ilf ) 7
LA | / r
|' 4
||| g A
Fr t = X &R ERER e
NO Code name Chinese Description Q'ty
A / bEZE T H Tools 1
| 16010005 12-14JF O3 F Open Spanner(12-14) 1
2 16010004 8-107F K F Open Spanner(8-10) 1
3 16010006 X WE 22 T] Dual-Purpose Screwdriver 1
4 16010007 KA FEEES=16 Spark Plug Box Spanner(S=16) | 1
5 16010002 6mmpN 7S IR F Socket Head Screw Wrench(6mm) | 1
6 16010001 S5mm P 7~ i i F Socket Head Screw Wrench(5Smm)| 1
7 16010116 AmmN 7S R T Socket Head Screw Wrench(4mm) | 1

¥ 32T




